SPORTON LAB.

FCC RF Test Report

Report No. : FG051926A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.70 dBm
SGL Count 10/10

Offset 14.70 di

Mode Auto Sweep

Spectrum

Ref Level 24.70 dém
SGL Count 10/10

Offset 14.70 di

Mode

Auto Sweep

@1 Max @1 Max
20 abifait §heck 20 gbifait §heck
Line _$PURIOUS_} INE_ABS Line PURIOUS ) INE_ABS
10 d 10 di
0 0
-10
LINE_ABS_ | SPURIOUS_LINE_ABS_
20 d
a0 - 30
-50 -0
-60 -60
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range low | Rangeup | RBW | Frequency |___powerabs | ALimit | Range low | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 863.54073 MHz -37.27 d8m -24.27 d8 30.000 MHz 1.000 GHz 1,000 MHz 620.39730 MHz -37.52 dm -24.52 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.52843 GHz -38.22 d8m -25.22 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.71810 GHz -38.03 dém -25.03 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.47879 GHz -36.27 dém -23.27 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.82744 GHz -36.56 dem -23.56 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.93526 GHz -32.67 dém -19.67 d8 3.000 GHz 7.000 GHz 1.000 MHz 5.65392 GHz -33.03 dém -20.03 d8
7.000 GHz 13.600 GHz 1,000 MHz 13.07416 GHz 32,66 dam -19.66 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.85967 GHz -33,03 dem -20.03 d8
13.600 GHz 19.100 GHz 1,000 MHz 16.61045 GHz -30.16 d8m -17.16 d8 13.600 GHz 19.100 GHz 1.000 MHz 15.94499 GHz -30.02 d8m -17.02 d8
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Range low | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Range low | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 801.97651 MHz -37.01 d8m -24,01d8 30.000 MHz 1.000 GHz 1.000 MHz 646.08946 MHz -37.35 dm -24,35 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.77891 GHz -37.71 dém -24.71 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.63238 GHz -38.28 dém -25.28 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.46645 GHz -36.77 d8m -23.77 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.62199 GHz -36.65 dém -23.65 dé
3.000 GHz 7.000 GHz 1.000 MHz 6.84627 GHz -31.46 dam -18.46 d8 3.000 GHz 7.000 GHz 1.000 MHz 5.08999 GHz -32,71 dém -19.71.d8
7.000 GHz 13.600 GHz 1,000 MHz 13.38057 GHz 32,90 dm -19.90 d8 7.000 GHz 13.600 GHz 1,000 MHz 9.81635 GHz -33,00 dem -20.09 d8
13.600 GHz 19.100 GHz 1.000 MHz 17.07831 GHz 23,96 dBm -16.96 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.31215 GHz -23.43 dam -16.43 dB
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30.000 MHz 1.000 GHz 1,000 Mz 794.22039 MHz -37.00 dBm 24,00 d 30.000 MHz 1.000 GHz 1.000 MHz 595,95452 MHz -36.68 dm -23.68 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.25358 GHz -38.90 d8m -25.90 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.69234 GHz -39.00 dém -26.00 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.65969 GHz -36.26 d8m -23.26 d8. 1.915 GHz 3.000 GHz 1.000 MHz 2.70322 GHz -36.33 dém -23.33 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.92276 GHz -32.73 dém -19.73 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.32133 GHz -32.62 dém -19.62 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.20824 GHz -32,91 dam -19.91 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.86062 GHz -32,69 dam -19.69 d8
13.600 GHz 19.100 GHz 1,000 MHz 16.39243 GHz -30.16 dem -17.16 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.35629 GHz -29.15 d8m -16.15 d8
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Report No. : FG051926A

Frequency Stability

Test Conditions Middle Channel G(SGMSBS;) (EDGGSIQ/Icslzgs 8) 2L5I;r)np::n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0120 0.0251
40 Normal Voltage 0.0072 0.0239
30 Normal Voltage 0.0132 0.0084
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0167 0.0167
0 Normal Voltage 0.0072 0.0012
-10 Normal Voltage 0.0203 0.0227 PASS
-20 Normal Voltage 0.0227 0.0060
-30 Normal Voltage 0.0143 0.0108
20 Maximum Voltage 0.0096 0.0275
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0191 0.0036

Note: Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.
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Report No. : FG051926A

Test Conditions Middle Channel GS(gllslfﬂc;O (E(D;CSBI\EA%:?QSOS 8) lenitrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0011 0.0181
40 Normal Voltage 0.0005 0.0133
30 Normal Voltage 0.0037 0.0170
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0133 0.0106
0 Normal Voltage 0.0106 0.0149
-10 Normal Voltage 0.0090 0.0170 PASS
-20 Normal Voltage 0.0027 0.0122
-30 Normal Voltage 0.0000 0.0117
20 Maximum Voltage 0.0069 0.0117
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0128 0.0027
Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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= as. FCC RF Test Report Report No. : FG051926A

A2. WCDMA

Peak-to-Average Ratio

Mode WCDMA Band V WCDMA Band I WCDMA Band IV Limit: 13dB
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 2.75 3.07 3.25
Middle CH 2.64 3.01 3.16 PASS
Highest CH 2.46 3.07 3.19
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)
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WCDMA Band IV (RMC 12.2Kbps)
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26dB Bandwidth

Mode WCDMA Band V(MHz) WCDMA Band II((MHZz) WCDMA Band IV(MHz)
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.735 4.715 4.715
Middle CH 4.735 4.715 4.715
Highest CH 4.745 4.715 4.715
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WCDMA Band V (RMC 12.2Kbps) WCDMA Band Il (RMC 12.2Kbps)
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M1 1 825,531 MHz 19.72 dBm ndb _down 4.735 MHz M1 1 1.851631 GHz 19.79 dém ndB_down 4.715 MHz
T1 1 824,032 MHz -6.25 dBm nde 26,00 de T1 1 1.850042 GHz -6.62 dBm ndg 26,00 de
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WCDMA Band IV (RMC 12.2Kbps)
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Occupied Bandwidth

Mode WCDMA Band V(MHz) WCDMA Band II((MHz) WCDMA Band IV(MHz)
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.156 4.146 4.136
Middle CH 4.136 4.146 4.126
Highest CH 4.146 4.136 4.126
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 825,531 MHz 19.70 dBm M1 1 1.851631 GHz 19.80 dBm
T1 1 824.32208 MHz 10.42 dBm Occ Bw 4.155844156 MHz T1 1 1.8503321 GHz 10.56 dBm Oce Bw 4.145854146 MHz
T2 1 828.47792 MHz 10.23 dBm T2 1 1.8544779 GHz 10.53 dBm
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Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 835,531 MHz 19.56 dBm M1 1 1.880579 GHz 19.62 dBm
T1 1 83¢.33207 MHz 10.37 dém Occ Bw 4.135864136 MHz T1 1 1.8779321 GHz 10.55 dBm Oce Bw 4.145854146 MHz
T2 1 838.46793 MHz 10.50 dBm T2 1 1.8820779 GHz 10.40 dBm
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Highest Channel

Highest Channel

ectrum 2 pectrum k2
Ref Level 30.00 dBm  Offset 14.70 G8  RBW 100 kHz Ref Level 30.00 dBm  Offset 1540 8  RBW 100 kHz
o _Att 30d8  SWT 19 s @ VBW 300 kHz _Mode Auto FFT o _Att 30d8  SWT 19 us @ VBW 300 kHz _Mode Auto FET
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arker Marker
Type | Ref | Trc | X-value | Y-value |_Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 845,731 MHz 19.79 dém M1 1 1.906731 GHz 19.87 dém
T1 1 844.52208 MHz 10.25 d8m Occ Bw 4.145854146 MHz T1 1 1.9085321 GHz 10.70 d8m Oce Bw 4,135864136 MHz
T2 1 848.66793 MHz 10.01 d8m T2 1 1.9096679 GHz 10.83 dBm
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum -
Ref Level 30.00 dém  Offset 1540 8 RBW 100 kkz
o Att 30d8  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
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M1l 19.63 dBm
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1.711631 GHz 19.63 dém
T1 1 1,7103421 GHz 10.28 dém Occ Bw 4.135864136 MHz
T2 1 1.7144779 GHz 10.26 dBm
~
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Type | Ref | Trc | X-value L Y-value | _Function | Function Result |
ML 1 1.733179 GHz 19,56 dém
T1 1 1,7305421 GHz 10.54 dém Occ Bw 4.125874126 MHz
T2 1 1.7346679 GHz 10.31 dBm
~
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Type | Ref | Trc | X-value | Y-value |__Function Function Result |
M1 1 1.751731 GHz 19.80 dém
T1 1 1.7505421 GHz 10.54 dBm Oce Bw 4.125874126 MHz
T2 1 1.7546679 GHz 10.89 dBm
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Conducted Band Edge

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Spectrum u%:l Spectrum —
Ref Level 30.00 dem _ Offset 14,70 db Mode Auto Sweep Ref Level 30.00 dem  Offset 14.70 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | __PowerAbs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822,98951 MHz -35.46 dBm -22.46 dB 844.000 MHz 849.000 MHz 100,000 kHz 845.75075 MHz 8.21 dBm -26.79 dB
823.000 MHz 824.000 MHz 50.000 kHz 823,99900 MHz -25.25 dém -12.25 d8 849.000 MHz 850.000 MHz 50,000 kHz 849.00100 MHz -23.75 dBm -10.75 dB
824.000 MHz 829.000 MHz 100.000 kHz 825.52098 MHz 8.20 dém -26.80 dB 850.000 MHz 855,000 MHz 100.000 kHz 850.03746 MHz -30.71 dBm -17.71 dB
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WCDMA Band Il (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Spectrum ﬂ%:l Spectrum —
Ref Level 30.00 dem  Offset 15.40 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 15.40 de Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | __PowerAbs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84876 GHz -26.76 dém -13.76 d8 1,905 GHzZ 1,910 GHzZ 100,000 KHz 1.90672 GHz 538 dbm 2660 0B
1.849 GHz 1.850 GHz 50.000 kHz 1.84986 GHz -27.09 dém -14.00 d8 1.910 GHz 1,911 GHz 50.000 kHz 1.91016 GHz Z57.04 dBm 14.24 dB
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Spectrum

Spectrum

Ref Level 30.00 dém

Offset 15.40 dg
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1.705 GHz 1.709 GHz 1.000 MHz 1.70882 GHz -26.91 dBm -13.91 dB 1.750 GHz 1.755 GHz 100,000 kHz 1.75395 GHz 8.25 dém -26.75 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.70987 GHz -27.38 dBm -14.38 dB 1.755 GHz 1,756 GHz 50.000 kHz 1.75516 GHz -27.31 dém -14.31 dB
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Conducted Spurious Emission

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest

Channel

Spectrum
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30.000 MHz 620.000 MHz 1.000 MHz 819.60260 MRz -31,35 dém -18.35 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.84310 GHz -27.25 dém -14.25 d8
855.000 MHz 1.000 GHz 1.000 MHz 998.29710 MHz -36.70 dém 1.915 GHz 3.000 GHz 1.000 MHz 2.90501 GHz -35.98 dém -22.98 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.68716 GHz -36.48 dem 3.000 GHz 7.000 GHz 1.000 MHz 6.45882 GHz -32,49 dém -19.49 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.35433 GHz -32,56 dam 7.000 GHz 13.600 GHz 1,000 MHz 10.61678 GHz -31,87 dem -18.87 d8
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30.000 MHz 820.000 MHz 1.000 MHz 813.88056 MRz -37,70 dm -24,70 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.45333 GHz -38.04 dém -25.04 dB
855,000 MHz 1.000 GHz 1.000 MHz 865.39855 MHz -36.69 dém 23,69 de 1.915 GHz 3.000 GHz 1.000 MHz 2.64355 GHz -36.40 dém -23.40 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.66367 GHz -36.82 dem E 3.000 GHz 7.000 GHz 1.000 MHz 6.88026 GHz -32.75 dém -19.75 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.28284 GHz -32,10 dem -19,10 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.88766 GHz -32,17 dem -19.17 d8
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30.000 MHz 820.000 MHz 1,000 MHz 571.07696 MHz -37.63 dBm -24.63 dB 1,000 GHz 1.845 GHz 1,000 MHz 1.45333 GHz -37.43 dBm -24.43 dB
855,000 MHz 1.000 GHz 1.000 MHz 917.42754 MHz -36.87 dém -23.87 d8 1,915 GHz 3.000 GHz 1.000 MHz 1.91764 GHz -27.01 dém -14.01 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.83940 GHz -36.76 dém -23.76 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -32.00 dém -19.00 d&
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WCDMA Band IV (RMC 12.2Kbps)
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Spectrum
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30.000 MHz 1.000 GHz 1,000 MHz 835.42479 MHz -35,61 dem -22.61d8
1.000 GHz 1.708 GHz 1.000 MHz 1.70377 GHz -27.86 d8m -14.86 d8
1.760 GHz 3.000 GHz 1.000 MHz 2.76621 GHz -36.34 dém -23.34 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.93876 GHz -31.68 dam -18.68 d8
7.000 GHz 13.600 GHz 1,000 MHz 11.88954 GHz -31.67 d&m -18.67 d&
13.600 GHz 18.000 GHz 1.000 MHz 16.63468 GHz -28.65 d8m -15.65 dB.
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Rangelow | RangeUp | RBW | Frequency | _Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 611.46677 MHz -36.44 dam -23.44d8
1.000 GHz 1.708 GHz 1.000 MHz 1.64035 GHz -37.70 dém -24.70 d8
1.760 GHz 3.000 GHz 1.000 MHz 2.36977 GHz -36.38 dém -23.38 dB.
3.000 GHz 7.000 GHz 1.000 MHz 6.04137 GHz -31.56 dam -18.56 d8
7.000 GHz 13.600 GHz 1,000 MHz 11.99514 GHz -32,39 dém -19.39 d&
13.600 GHz 16.000 GHz 1.000 MHz 17.14442 GHz -28.64 dBm -15.64 dB
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Spectrum
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30.000 MHz 1.000 GHz 1,000 Mz 53.51074 MHz -37.03 d8m -24.03 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.67241 GHz -37.38 d8m -24.38 d8
1.760 GHz 3.000 GHz 1.000 MHz 1.76039 GHz -23.11 d8m -10.11 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.80077 GHz -32,45 dém -19.45 d8
7.000 GHz 13.600 GHz 1,000 MHz 11.81978 GHz -31,97 dam -18.97 d8
13.600 GHz 16.000 GHz 1.000 MHz 15.41911 GHz -28.16 dBm -15.16 dB
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Frequency Stability

Test Conditions Middle Channel Xéﬁﬂ%Mlggliggs\; 2L5I;r)np::n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060
40 Normal Voltage 0.0036
30 Normal Voltage 0.0120
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.0167
-10 Normal Voltage 0.0000 PASS
-20 Normal Voltage 0.0131
-30 Normal Voltage 0.0143
20 Maximum Voltage 0.0299
20 Normal Voltage 0.0000
20 Battery End Point 0.0143

Note: Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.
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Test Conditions Middle Channel ga%hﬂlggzggs“) le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0027
40 Normal Voltage 0.0074
30 Normal Voltage 0.0064
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0053
0 Normal Voltage 0.0074
-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0085
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0000
20 Battery End Point 0.0000
Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions Middle Channel \(Algcli/lDCMf\zgaKnb(i)ls\)/ le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0061
40 Normal Voltage 0.0171
30 Normal Voltage 0.0110
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0183
0 Normal Voltage 0.0195
-10 Normal Voltage 0.0183 PASS
-20 Normal Voltage 0.0073
-30 Normal Voltage 0.0158
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0207
Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)

_ Over S.G. TX Cable |TX Antenna .
Frequency ERP Limit . . Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
1672 -45.86 -13 -32.86 -52.83 1.58 10.70 H
2510 -34.65 -13 -21.65 -42.90 2.102 12.50 H
3348 -62.26 -13 -49.26 -71.15 2.856 13.90 H
Middle 4182 -57.58 -13 -44.58 -66.04 2.689 13.30 H
1672 -46.51 -13 -33.51 -53.48 1.58 10.70 \Y
2510 -31.98 -13 -18.98 -40.23 2.10 12.50 V
3348 -62.52 -13 -49.52 -71.41 2.86 13.90 \Y
4182 -58.17 -13 -45.17 -66.63 2.69 13.30 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

GSM850 (EDGE class 8)

.. Over S.G. TX Cable |TX Antenna .
Frequency ERP Limit o . Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1672 -55.33 -13 -42.33 -62.30 1.58 10.70 H
2510 -37.48 -13 -24.48 -45.73 2.102 12.50 H
3348 -62.50 -13 -49.50 -71.39 2.856 13.90 H
Middle 4182 -57.32 -13 -44.32 -65.78 2.689 13.30 H
1672 -53.35 -13 -40.35 -60.32 1.58 10.70 V
2510 -32.12 -13 -19.12 -40.37 2.10 12.50 V
3348 -62.34 -13 -49.34 -71.23 2.86 13.90 V
4182 -57.92 -13 -44.92 -66.38 2.69 13.30 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (GSM)

Frequency| EIRP Limit O_vgr e DX itz | ¢ Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)

3759 -57.44 -13 -44.44 -69.70 2.641 14.90 H

5640 -53.53 -13 -40.53 -65.39 2.94 14.80 H
Middle 7524 -48.67 -13 -35.67 -58.44 3.39 13.16 H

3759 -57.32 -13 -44.32 -69.58 2.64 14.90 V

5640 -53.55 -13 -40.55 -65.41 2.94 14.80 \Y

7524 -48.23 -13 -35.23 -58.00 3.39 13.16 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

GSM1900 (EDGE class 8)

. Over S.G. TX Cable |TX Antenna o
Frequency| EIRP Limit - : Polarization
Channel (MHzZ) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)

3759 -57.41 -13 -44.41 -69.67 2.641 14.90 H
5640 -53.69 -13 -40.69 -65.55 2.94 14.80 H
Middle 7524 -48.24 -13 -35.24 -58.01 3.39 13.16 H
3759 -57.31 -13 -44.31 -69.57 2.64 14.90 \Y
5640 -53.40 -13 -40.40 -65.26 2.94 14.80 \Y
7524 -48.13 -13 -35.13 -57.90 3.39 13.16 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps)

Frequency ERP Limit O_vgr e DX itz | ¢ Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)

1672 -65.82 -13 -52.82 -72.79 1.58 10.70 H

2510 -58.93 -13 -45.93 -67.18 2.102 12.50 H
Middle 3348 -62.31 -13 -49.31 -71.20 2.856 13.90 H

1672 -66.26 -13 -53.26 -73.23 1.58 10.70 V

2510 -58.62 -13 -45.62 -66.87 2.10 12.50 \Y

3348 -62.46 -13 -49.46 -71.35 2.86 13.90 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

WCDMA Band II(RMC 12.2Kbps)

. Over S.G. TX Cable |TX Antenna o
Frequency| EIRP Limit - : Polarization
Channel (MHzZ) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)

3759 -57.46 -13 -44.46 -69.72 2.64 14.90 H
5640 -53.17 -13 -40.17 -65.03 2.94 14.80 H
Middle 7524 -48.76 -13 -35.76 -58.53 3.39 13.16 H
3759 -57.44 -13 -44.44 -69.70 2.64 14.90 \Y
5640 -53.40 -13 -40.40 -65.26 2.94 14.80 \Y
7524 -48.51 -13 -35.51 -58.28 3.39 13.16 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

WCDMA Band IV(RMC 12.2Kbps)

. Over S.G. TX Cable |TX Antenna .
Frequency| EIRP Limit . . Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)

3465 -60.07 -13 -47.07 -70.81 2.604 13.34 H
5199 -54.20 -13 -41.20 -64.71 3.011 13.52 H
Middle 6936 -50.54 -13 -37.54 -60.74 3.271 13.47 H
3465 -60.03 -13 -47.03 -70.77 2.604 13.34 V
5199 -53.96 -13 -40.96 -64.47 3.011 13.52 V
6936 -50.24 -13 -37.24 -60.44 3.271 13.47 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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